
Control Number: 51660 

Item Number: 1 

Addendum StartPage: 0 



Application to Obtain or Amend a Water or Sewer 
Certificate of Convenience and Necessity (CCN) 

Pursuant to 16 Texas Administrative Code (TAC) Chapter 24, Substantive Rules Applicable to Water and Sewer 
Service Providers, Subchapter G: Certificates of Convenience and Necessity 

CCN Application Instructions 

COMPLETE: ln order for the Commission to find the application sufficient for filing, you should be adhere to the following: 

i. Answer every question and submit all required attachments. 
ii. Use attachments or additional pages if needed to answer any question. If you use attachments or additional pages, reference 

[...]
Nt!BNCRIBED AND NWORN BEFORE ME. a Notan Public in and for the State of le\as 
this day the 2l€f- of iDCCEN+Lblb- . 20 2:O 

SEAI. 

i#-Y#1~, JOANNE F WILEY 
AXJMA Notary ID #126560140 
l·cw£MJW My Commission Expires A*_ U \kgjf/ June 18, 2024 

N(6;¢AR¥ PUBLIC I FOR T 
STATE OF TEXAS 

i-1 * th~ vie F K & Igi,i 
PRINT OR TYPE NAME Bf NOTARY 

N AND I 

~ly commission e,pires: ~flf- /B # 263€ 

Pl 'CI- CCN Obtain or Amend 
Page 12 of 18(March 20 18) 



Appendix B: Projected Information 

HISTORICAL BALANCE SHEETS CURRENT(A) A-1 YEAR A-2 YEAR A-3 YEAR A-4 YEAR A-5 YEAR 
CENTER DATE OF YEAR END) ~ 12. 31 .20 ~ ~ 12. 31 - 21 ~ < 12 . 31 - 22 ~ ~ 12. 31. 23 ~ ~ 12. 31 . 24 ~ ~ 12 - 31 . 25 ~ 
Ct RRENT ASSETS 1 1 1 

Cash $ 2,543,118.00 $ 2,570,360.00 $ 2,632,712.00 $ 2,695,064.00 $ 2,757,416.00 $ 2,819,768.00 
Accounts Receivabie $ 500,000.00 $ 500,000.00 $ 500,000.00 $ 500,000.00 $ 500,000.00 $ 500,000.00 

Inventories 
Income Tax Receivable 

Other $ 1,105,462.00 $ 1,105,462.00 $ 1,105,462.00 $ 1,105,462.00 $ 1,105,462.00 $ 1,105,462.00 

A. Total Current Assets |$ 4,148,58%~$ 4,175,8~$ 4,238,111$ 4,300,52~$ 4,362,87~ $ 4,425,7~ 
FIXED ASSETS 

Land $ 189,538.00 $ 189,538.00 $ 189,530.00 $ 189,530.00 $ 189,530.00 $ 189,530.00 

Collection/Distribution System $ 1,557,581.00 $ 1,557,581.00 $ 1,557,581.00 $ 1,557,581.00 $ 1,557,581.00 

Buildings $ 115,263.00 $ 112,922.00 $ 110,582.00 $ 108,242.00 $ 105,902.00 $ 103,562.00 

Equipment $ 132,280.00 $ 24,368.00 
Other $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 

Less: Accum. Depreciation or Reserves $ 110,252.00 $ 89,011.00 $ 64,643.00 $ 64,643.00 $ 64,643.00 $ 64,643.00 
B. Total Fixed Assets $ 764,828.00 $ 2,233,398.00 $ 2,231,050.00 $ 2,228,710.00 $ 2,226,370.00 $ 2,224,030.00 

C. TOTAL Assets (A + B) $ 4,913,409.00 $ 6,409,220.00 $ 6,469,224.00 $ 6,529,236.00 $ 6,589,248.00 $ 6,649,260.00 

CURRENT LIAB[LITIES 1 1 1 1 1 
Accounts Payable 

Notes Payable, Current 
Accrued Expenses 

Other 
D. Total Current Liabilities I $ 0.00 $ 0.00 $ 0.00 $ 0.00 $ 0.00 $ 0.00 

LONG TERM LIABILITIES I I I I I 
Notes Payable, Long-term $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 

Other 
E. Total Long Term Liabilities $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 

F. TOTAL LIABILITIES (D + E) $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 $ 438,000.00 
OWNER'S EQUITY 1 1 1 1 1 

Paid in Capital 
Retained Equity $ 4,448,167.00 $ 5,908,868.00 $ 5,968,872.00 $ 6,028,884.00 $ 6,088,896.00 $ 6,148,908.00 

Other 
Current Period Profit or Loss $ 27,242.00 $ 62,352.00 $ 62,352.00 $ 62,352.00 $ 62,352.00 $ 62,352.00 

G. TOTAL OWNER'S EQUITY $ 4,475,409.00 $ 5,971,220.00 $ 6,031,224.00 $ 6,091,236.00 $ 6,151,248.00 $ 6,211,260.00 
TOTAL LIABILITIES+EQUITY 

$ 4,913,409.00 $ 6,409,220.00 $ 6,769,224.00 $ 6,529,236.00 $ 6,589,248.00 $ 6,649,260.00 (F+G)=C 
WORKING CAPITAL (A - D) $ 4,148,580.00 $ 4,175,822.00 $ 4,238,174.00 $ 4,300,526.00 $ 4,362,878.00 $ 4,425,230.00 
CURRENT RATIO (A / D) 
DEBT TO EQUITY RATIO (F / G) 1.0979 1.0733 1.1224 1.0719 1.0712 1.0705 

PUCT CCN Obtain or Amend 
Page 16 of 18 (March 2018) 



PROJECTED NET INCOME INFORMATION 

CURRENT(A) A-1 YEAR A-2 YEAR A-3 YEAR A-4 YEAR A-5 YEAR 
(ENTER DATE OF YEAR END) (12,31.20) ~ 12. 31 . 21 ~ < 12. 31 _ 22 ~ ~ 12. 31 - 23 ~ ~ 12- 31 .24 - ~ ( 12- 31 - 25 ) 
METER NUMBER 

Existing Number ofTaps 0 0 1,200 1,200 1,200 1,200 
New Taps Per Year 0 1,200 0 0 0 0 

Total Meters at Year End o 1,200 1,200 1,200 1,200 1,200 
METER REVENUE 1 1 1 1 1 

Revenue per Meter (use for projections) $ 532.08 $ 532.08 $ 532.08 $ 532.08 $ 532.08 
Expense per Meter (use for projections) $ 480.12 $ 480.12 $ 480.12 $ 480.12 $ 480.12 

Operating Revenue Per Meter $ 51.96 $ 49.96 $ 49.96 $ 49.96 $ 49.96 

GROSS WATER REVENUE 1 1 1 1 1 
Revenues- Base Rate & Gallonage Fees $ 638,496.00 $ 638,496.00 $ 638,496.00 $ 638,496.00 $ 638,496.00 

Other (Tap, reconnect, transfer fees, etc.) 
Gross Income $ 638,496.00 $ 638,496.00 $ 638,496.00 $ 638,496.00 $ 638,496.00 

EXPENSES 1 1 1 1 1 
General & Administrative (see schedule) $ 15,200.00 $ 15,200.00 $ 15,200.00 $ 15,200.00 $ 15,200.00 

Operating (see schedule) $ 560,940.00 $ 623,243.00 $ 623,243.00 $ 623,243.00 $ 623,243.00 

Interest 
Other (list) 

NET INCOME $ 62,352.00 $ 62,352.00 $ 62,352.00 $ 62,352.00 ~ $ 62,352.00 

PROJECTED EXPENSE DETAIL YEAR 1 YEAR 2 YEAR 3 YEAR 4 YEAR 5 TOTALS 
GENERAL/ADMINISTRATIVE EXPENSES | | | | | 

Salaries 
Office 

Computer 
Auto 

Insurance 
Telephone $ 4,000.00 $ 4,ooo.oo $ 4,000.00 $ 4,000.00 $ 4,000.00 

Utilities 
Depreciation 

Property Taxes 
Professional Fees $ 10,000.00 $ lo,ooo.oo $ 10,000.00 $ 10,000.00 $ 10,000.00 

Other 1200 $ 1,200.00 $ 1,200.00 $ 1,200.00 $ 1,200.00 

Total $ 15,200.00 $ 15,200.00 $ 15,200.00 $ 15,200.00 $ 15,200.00 
% Increase Per projected Year 0% 0% 0% 0% 0% 0% 
OPERATIONAL EXPENSES 

Total 

Salaries $ 312,440.00 $ 312,440.00 $ 312,440.00 $ 312,440.00 $ 312,440.00 
Auto 

Utilities $ 65,000.00 $ 65,000.Oo $ 65,000.00 $ 65,000.00 $ 65,000.00 
Depreciation 

Repair & Maintenance $ 106,000.00 $ 106,000.00 $ 106,000.00 $ 106,000.00 $ 106,000.00 
Supplies $ 47,500.00 $ 47,500.00 $ 47,500.00 $ 47,500.00 $ 47,500.00 

Other $ 30,ooo.oo $ 30,000.00 $ 30,000.00 $ 30,000.00 $ 30,000.00 
$ 560,940.00 $ 560,940.00 $ 560,940.00 $ 560,940.00 $ 560,940.00 

PUCT CCN Obtain or Amend 
Page 17 of 18 (March 2018) 



PROJECTED SOURCES AND USES OF YEAR 1 YEAR 2 YEAR 3 YEAR 4 YEAR 5 TOTALS 
CASH STATEMENTS 
SOURCES OF CASH 

Net Income $ 62,352.00 $ 62,352.00 $ 62,352.00 $ 62,352.00 $ 62,352.00 
Depreciation (If funded by revenues of system) 

Loan Proceeds 
Other $ 2,570,360.00 

Total Sources 
USES OF CASH 

$ 2,632,712.00 

Net Loss 
Principle Portion of Pmts. 

Fixed Asset Purchase 
Reserve 

Other 
Total Uses $ 0.00 $ 0.00 $ 0.00 $ 0.00 $ 0.00 
NET CASH FLOW 
DEBT SERVICE COVERAGE 
Cash Available for Debt (CADS) 

A: Net Income (Loss) $ 62,352.00 $ 62,352.00 $ 62,352.00 $ 62,352.00 $ 62,352.00 
B: Depreciation, or Reserve Interest 

C: Total CADS (A +B=C) $ 62,352.00 $ 62,352.00 $ 62,352.00 $ 62,352.00 $ 62,352.00 

D: DEBT SERVICE 
Annual Principle Plus Interest $ 0.00 $ 0.00 $ 0.00 $ 0.00 $ 0.00 

E: DEBT SERVICE COVERAGE RATIO 
CADS Divided by DS (E =C/D) 

PUCT CCN Obtain or Amend 
Page 18 of 18 (March 2018) 



Certificate of Account Status 



Pampa Investment Group, LP does not have any assumed 
names that this utility conducts business under. 

Pampa Investment Group, LP is a corporation formed on 
October 12, 2004. Attached is a copy of the utility's account 
status. 

Pampa Investments Group, LP's general partner is Tejas 
Housing VI, Inc. 



Franchise Tax Account Status 
As of 08/27/2020 13·4923 

PAMPA INVESTMENT GROUP LP 

Texas Taxpayer Number 32035524779 
Mailing Address PO BOX 249 SALADO, TX 76571-0249 

O Right to Tranuct Busin,s; in ACTIVE Texas 

State of Formation TX 
Effective SOS Registration Date 10/12/2004 

Texas SOS Fll, Number 0800401060 

Registered Agent Name R J COLLINS 

Registered Office Street Address 8455 LYNDON LANE AUSTIN, TX 78729 



Public Information Report 
Public Information Report 

PAMPA INVESTMENT GROUP LP 
Report Year 2019 

Information on thus site Is obtained from the most recent Public Information Report (PIR) processed by the Secretary of State (SOS). PIRs filed with annual franchise tax reports are forwarded to the SOS. Aner processing, the SOS sends the 
Comptroler an electromc copy of the mformat,on. which is displayed on this web slte. The i,form,Uon wil be updated as changes are received from the SOS. 

You may order a copy of a Public Infonnat,on Repor't from ogen.recordsecoi.texas.ggx or Comptroller of Public Accounts, Open Records Section, PO Box 13528, Austin. Texas 78711. 

™e Name and Address 

GENERAL PA TEJAS HOUSING VI, INC. 
8455 LYNDON LANE AUSTIN, TX 78729 



TCEQ Engineering Approvals 



TPDES PERMIT NO. WQooi57O9O01 
[For TCEQ office use only - EPA I.D. 
No. TX0138649] 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
P.O. Box 13087 

Austin, Texas 78711-3087 

PERMIT TO DISCHARGE WASTES 
under provisions of 

Section 402 of the Clean Water Act 
and Chapter 26 of the Texas Water Code 

Pampa Investment Group, LP 

whose mailing address is 

P.O. Box 249 
Salado, Texas 76571 

is authorized to treat and discharge wastes from the Salado Center Wastewater Treatment Facility, SIC 
Code 4952 

located 2,000 feet northwest of the intersection of Farm-to-Market Road 2484 and Interstate Highway 
35, in Bell County, Texas 76571 

to an unnamed tributary; thence to Salado Creek in Segment No. 1243 ofthe Brazos River Basin 

only according to effluent limitations, monitoring requirements, and other conditions set forth in this 
permit, as well as the rules of the Texas Commission on Environmental Quality (TCEQ), the laws of the 
State of Texas, and other orders of the TCEQ. The issuance of this permit does not grant to the 
permittee the right to use private or public property for conveyance of wastewater along the discharge 
route described in this permit. This includes, but is not limited to, property belonging to any individual, 
partnership, corporation, or other entity. Neither does this permit authorize any invasion of personal 
rights nor any violation of federal, state, or local laws or regulations. It is the responsibility of the 
permittee to acquire property rights as may be necessary to use the discharge route. 

This permit shall expire at midnight, five years from the date of issuance. 

A 

ISSUED DATE: 

June 21, 2019 

For the Commission 



Jon Niermann , Chairman ( a Y . e - - f , , - Emll) UndleY, Collinlissiolle, 
Bobb~ Janccka, Comnussioner 
Tob3' Baker, Executive Di-reaor ..----, -

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas b), Reducing and Preventing Pollution 

August 26,2020 

Jaime Miller, P.E. 
Integrated Water Services, Inc. 
4001 North Valley Drive 
Longmont, CO 80504 

Re: Pampa Investment Group LP 
Salado Center WWTP, Phase II 50,000 GPD System 
Permit No. WQooi5709-Ool 
WWPR Log No. 0620/101 
CN605466549, RN11O456951 
Bell County 

Dear Ms. Miller: 

On June 23,2020, TCEQ received the project summary transmittalletter dated June 22,2020 
for the installation of a 50,ooo GPD wastewater treatment plant for the Pampa Investment 
Group, LP. The installation will be for the Salado Center in Bell County, Texas. The plant 
will treat the current Water Quality permit, WQ00157O9O01, Interim II Phase average daily 
flow, with a corresponding 200,000 GPD peak daily flow. The plant is designed to produce 
and effluent to meet the interim Phase II effluent concentration limits of 5 mg/1 for CBOD5, 
5 mg/1 for TSS, 2 mg/1 for NH3-N, i mg/1 of Total phosphorus and 126 cfu/100 ml for E. 
coli while reporting Total nitrate nitrogen and maintaining a minimum dissolved oxygen 
concentration of 2.o mg/1. The items being constructed onsite as part of this project's scope 
are listed below. 

The rules which regulate the design, installation and testing of domestic wastewater projects are 
found in 30 TAC, Chapter 217, of the Texas Commission on Environmental Quality (TCEQ) rules 
titled, Design Criteria for Wastewater Svstems. 

The scope of this project includes installation of the following: 
• A 10,000-gallon equalization tank 
• Dual fine screen headworks 
• A catch basin or dumpster for the screenings 
• Membrane bioreactor (MBR) treatment plant 

o Anoxic zone 
o Pre-aeration zone 
o Two membrane zones with a manual clean-in-place (CIP) membranes 
o Air scour blowers 
o Carbon and alum feed system 

• lo,ooo-gallons sludge holding tank for WAS 
• Magnetic flow meter 
. 5,000-gallon chlorine contact basin 
• Various pumps, valves, piping etc. to connect the treatment systems 
' 3 - 67 SCFM regenerative blowers 

P.O. Box 13()87 • Austin, Texas 78711-3087 • 512-239-1000 • tceq.texas.goi 

How is our customer sen,ice? tceq.texas.goi'/cuslomersurve) 

,/, t:\4 i , r,, /. 



Jaime Miller, P.E. 
Page 2 
August 26,2020 

The summary transmittalletter also contained a variance request for 30 TAC Chapter 217·33(b) 
which requires flow measurement by both a primary and secondary flow meter. The engineer is 
desiring to only place an inline magnetic flow meter prior to the chlorine contact basin as the 
sole flow measuring device. The current Waster Quality permit requires flow to be 
measured by a totalizing meter which requires a primary and secondary 
measuring device. A permit amendment should be sought prior to requesting the 
variance. The variance requested in the summary transmittalletter is denied. 

The TCEQ review of the submitted summary transmittalletter, plans and 
specifications seems to indicate that the plant, except the flow measurement issue, 
seems to meet at least the minimum requirements of 30 TAC Chapter 217: Design 
Criteria for Wastewater Svstems. Given the result of the TCEQ review the plant as 
designed and submitted is conditionally approved for completion for a treatable 
flow of o.05 MGD as per Phase II of the Water Quality permit. The conditions of 
this approval are: 

• A permit amendment be sought to change the flow measurement 
determination method to instantaneous, or a secondary flume and staff 
gauge be incorporated into the design to have a totalizing flow 
measurement 

• The screenings be held within a completely covered receptacle to alleviate 
the possibility of nuisance odor issues 

• The screening must be washed to remove organic matter before being stored 
in the screenings receptacle to alleviate possible nuisance odor conditions 

• The drain with the screening wash water must be flow to the equaIization 
basin or to the headworks 

• The equalization basin should be aerated 
• The MLSS concentration should never exceed 10,000 mg/lin the bioreactor 
• The MLSS concentration should never exceed 14,ooo mg/lin the membrane 

unit 
• A method for calibrating the inline magnetic meter must be placed within 

the treatment system 
• Some method of back-up emergency power, or method to connect a portable 

emergency power source should be incorporated into the plant design to at 
least operate the major necessary treatment components 

You must keep certain materials on file for the life of the project and provide them to TCEQ 
upon request. These materials include an engineering report, test results, a summary 
transmittal letter, and the final version of the project plans and specifications. These materials 
shall be prepared and sealed by a Professional Engineer licensed in the State of Texas and must 
show substantial compliance with Chapter 217· All plans and specifications must conform to any 
waste discharge requirements authorized in a permit by the TCEQ. Certain specific items which 
shall be addressed in the engineering report are discussed in §217·10. Additionally, the 
engineering report must include all constants, graphs, equations, and calculations needed to 
show substantial compliance with Chapter 217· 



Jaime Miller, P.E. 
Page 3 
August 26,2020 

If in the future, additional variances from the Chapter 217 requirements are desired for the 
project, each variance must be requested in writing by the design engineer. Then, the TCEQ will 
consider granting a written approval to the variance from the rules for the specific project and 
The specific circumstances 

Within 60 days of the completion of construction, an appointed engineer shall notify both the 
Wastewater Permits Section of the TCEQ and the appropriate Region Office of the date of 
completion. The engineer shall also provide written certification that all construction, materials, 
and equipment were substantially in accordance with the approved project, the rules of the 
TCEQ, and any change orders filed with the TCEQ. All notifications, certifications, and change 
orders must include the signed and dated seal of a Professional Engineer licensed in the State of 